



LAB N° 0143 L

To FIDIVI Tessitura Vergnano spa
Regione Masio, 19 bis
10046 POIRINO (TO)

Attn of Sig. M. Fullin

TEST REPORT			Test N. 8850	date 30/05/2022	Pag. 1/1				
<u>Sample identification</u>	Date of arrival 26/05/2022	Sample id 22.00201.12	Sample reference						
Article : BRAVO									
<table border="1" style="width: 100%; border-collapse: collapse;"> <tr> <td style="width: 20%;">Test</td> <td style="text-align: center;">COLOUR FASTNESS TO DRY RUBBING</td> </tr> <tr> <td colspan="2"> Form and terms Test method : UNI EN ISO 105-X12:2016 Textiles. Tests for colour fastness. Colour fastness to rubbing Apparatus : CROCKMETER N.of rubs : 10 Material : Dry cotton cloths Load : 9 N Conditioning : Minimum 4 hours at 20+/-2°C and R.H.65+/-4% Environment of testing : 20+/-2°C and R.H.65+/-4% </td> </tr> </table>						Test	COLOUR FASTNESS TO DRY RUBBING	Form and terms Test method : UNI EN ISO 105-X12:2016 Textiles. Tests for colour fastness. Colour fastness to rubbing Apparatus : CROCKMETER N.of rubs : 10 Material : Dry cotton cloths Load : 9 N Conditioning : Minimum 4 hours at 20+/-2°C and R.H.65+/-4% Environment of testing : 20+/-2°C and R.H.65+/-4%	
Test	COLOUR FASTNESS TO DRY RUBBING								
Form and terms Test method : UNI EN ISO 105-X12:2016 Textiles. Tests for colour fastness. Colour fastness to rubbing Apparatus : CROCKMETER N.of rubs : 10 Material : Dry cotton cloths Load : 9 N Conditioning : Minimum 4 hours at 20+/-2°C and R.H.65+/-4% Environment of testing : 20+/-2°C and R.H.65+/-4%									
<u>Test results</u>	Test start 30/05/2022	Test end 30/05/2022	Notes						
Staining Longitudinal :5 index Staining Transversal :5 index									
Measure uncertainty extended:			Signatures The Textile Laboratory Manager (Dr. Jessica Fabbro) CEO (Eng. Alberto Canova)						

Sample acclimatization and test conditions are those provided by reference regulations. Measures and test results are exclusively reported to the tested sample, as provided by customer, and they do not constitute product approval. Sampling by customer. Textile material sent to us and not used for testing will be retained for 40 days, while technical records will be retained for 10 years, unless otherwise requested by customer. Sample identification are provided by customer and BQT declines all responsibility. This test report can't be reproduced, except in its integrity, unless approved in writing by BQT laboratory.



LAB N° 0143 L

To FIDIVI Tessitura Vergnano spa
Regione Masio, 19 bis
10046 POIRINO (TO)

Attn of Sig. M. Fullin

TEST REPORT			Test N. 8851	date 30/05/2022	Pag. 1/1
<u>Sample identification</u>		Date of arrival 26/05/2022	Sample id 22.00201.12		
Article : BRAVO		Sample reference			
Test		COLOUR FASTNESS TO WET RUBBING			
Form and terms Test method : UNI EN ISO 105-X12:2016 Textiles. Tests for colour fastness. Colour fastness to rubbing Apparatus : CROCKMETER N.of rubs : 10 Material : Wet cotton cloths Load : 9 N Conditioning : Minimum 4 hours at 20+/-2°C and R.H.65+/-4% Environment of testing : 20+/-2°C and R.H.65+/-4%					
<u>Test results</u>		Test start 30/05/2022	Test end 30/05/2022	Notes	
Staining Longitudinal :5 index					
Staining Transversal :5 index					
Measure uncertainty extended:		Signatures The Textile Laboratory Manager (Dr. Jessica Fabbro) CEO (Eng. Alberto Canova)			

Sample acclimatization and test conditions are those provided by reference regulations. Measures and test results are exclusively reported to the tested sample, as provided by customer, and they do not constitute product approval. Sampling by customer. Textile material sent to us and not used for testing will be retained for 40 days, while technical records will be retained for 10 years, unless otherwise requested by customer. Sample identification are provided by customer and BQT declines all responsibility. This test report can't be reproduced, except in its entirety, unless approved in writing by BQT laboratory.